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Q: Why are we no longer interested in coding a polyp in the histology? 
A: When the 2007 MP/H rules were originally published, there was a great deal of interest in determining how many colon primaries arose from a polyp.  That information would help determine follow-up frequency for patients who were diagnosed with polyps.

In the interim between 2007 and 2018 enough cases were entered into the national database to allow researchers to analyze the number colon cancers which originated in polyps.

 Because the information on polyps is available, they are currently are more interested in the histology of the tumor. Coding the exact histology puts the case into the correct histologic analytic category. 
________________________________________________________________
Q: Concerning date of diagnosis, if patient has dysplasia and patient goes on to have colon resection, do we code date of dx based on colon resection and not on biopsy showing dysplasia? 
A: Date of diagnosis would be the date the case became reportable, which is the date of diagnosis based on colon resection.
________________________________________________________________
Q:  To confirm, DX colon 2016 s/p hemicolectomy. In 2018, has a recurrence at anastomotic site.  We are to use 2018 Solid tumor rules to decide if it is a recurrence? 
A: That is correct. However, the first thing you will have to do is assign a temporary histology to the 2016 using the STM rules. In order to compare a pre-2018 case to a 2018+ case, the provisional histology codes which were assigned are then used to go through the 2018 Multiple Primary rules.
________________________________________________________________
Q: When referring to the Rows, does any info in the adjacent column count as same rows? 
A: The same row means the term is in column 1 and column 2, or in either column 1 or 2 and a single term from column 3. Remember, there is a rule preceding the “row” rule which says two subtypes/variants (two terms in column 3) are multiple primaries. 

In the example below Gastrointestinal stromal tumor classified as malignant 8936/3 (2nd row, 1st column) and GIST Malignant (2nd row, 2nd column) are in the same row. 

As a negative example, according to rule M6 if one tumor that a Gastrinoma (1st row, column 1) and another tumor that was GIST, Malignant (2nd row, column 2), they would be multiple primaries. 
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________________________________________________________________
Q:  on pop quiz 5 you gave us H4 but it is H7 is the PowerPoint - can you please clarify? 
A:  The histology we were discussing is “invasive adenocarcinoma with colloid and signet ring cell features”. When I first looked at the histology, I ignored colloid and signet ring cell features because of the term features. That left me with invasive adenocarcinoma.  H7 states to code a single histology to that histology.  However, one of my reviewers noted that “invasive adenocarcinoma with colloid and signet ring cell features” is listed under rule H4.  The reviewer was correct. Rule H4 was the first rule I came to that applied.
________________________________________________________________
Q: It the final dx terminology reads: high grade dysplasia/CIS or hg dysplasia/carcinoma in situ, these are reportable because they included the in situ term, correct? 
A: Because they do state carcinoma in situ, it would be reportable. I know it’s not always possible, but if you have access to your pathologist, I would ask them about it. 
________________________________________________________________
Q:  If you have two histologies in the Subtype column i.e. Goblet cell and Small cell NEC you have multiple primaries (different rows)? What if you have an Adenoid cystic carcinoma and a medullary adenocarcinoma (same row)? 
A: Rule M5 precedes M11. M5 applies to goblet cell and small cell NEC because they are two different subtypes/variants in column 3.  The rules are hierarchical. You should never get to M11 (same row) when there are two subtypes/variants. 

M5 also applies to adenoid cystic carcinoma and medullary carcinoma because they are two different subtypes/variants in column 3.  The rules are hierarchical. You should never get to M11 (same row) when there are two subtypes/variants. 
________________________________________________________________
Q: So you stated that the pathologist calls it a recurrence in the general rules for colon are you saying the pathologist does not need to compare the slides when they call it a recurrence? 
A: In this specific situation, the pathologist does not need to compare slides.  A statement of recurrence is good enough.
 ________________________________________________________________
Q:  The SEER EOD is only required for states reporting to SEER? 
A:  I believe that is correct. 
________________________________________________________________
Q: Colonoscopy with biopsy coded to 05, not 02?
A: 02
_______________________________________________________________
Q: please clarify if we are a COC facility xrt primary tx volume and tx modality has to be coded?
A: Phase 1 volume cannot be blank per CoC.  Phase 2 Tx modality cannot be blank per NPCR and SEER. So bottom line, neither can be blank.
________________________________________________________________
Q: ON SLIDE 3 PRIORITY SIDE CODING, IS THAT NOTED IN A MANUAL?
A: No.
________________________________________________________________
Q: If we are pulling a report for colon from 2017 and 2018, what items should we review to ensure we are comparing apples to apples?  For example, are there any histologies that should be converted to 2018 from 2017 when pulling reports?
A: That is a good question. You might want to send a question to Ask a SEER Registrar.  I’m guessing this is going to be a big issue!
________________________________________________________________
Q: could you go over rectal anatomy, always helpful to understand rectal vs rectosigmoid jx 
A: I apologize for not covering this during the webinar. I did find to very good YouTube videos. 
Rectum and Anal Canal Anatomy https://www.youtube.com/watch?v=lUruMfnkBO8  
Rectal Surgical Anatomy  https://www.youtube.com/watch?v=wWXYHVB4kXs 
________________________________________________________________
Q: Where do we code the primary site if it occurs in anastomotic site? 
A: When the new tumor is same primary/recurrence, no primary site. CoC registrars complete the recurrence data field.

When the new tumor is a multiple primary, assign the site to the section of colon in which the tumor arose. If the tumor site is not documented, code colon NOS
________________________________________________________________
Q: Can you explain going to Table 1 looking at histologies...do we go there first? Or are you just getting a prelim idea of how to work through the M rules?
A: Never go to table 1 unless instructed to do so by the MP or Histology rules.  
________________________________________________________________
Q: When the pathology report has different histologies in the CAP section and the narrative or summary, what histology should be used? 
A:  Ideally, the answer to that should come from your pathologist. Pathology reports don’t necessarily follow a standardized format. If the “narrative” is where the pathologist is documenting the final diagnosis, then go with the narrative. If the “narrative” is more like a microscopic description, then go with the diagnosis in the bulleted section of the path report.
________________________________________________________________
Q: SEER Coding Guidelines for priority order for coding primary site, Appendix C. 
A:  Answer to earlier question about psite priority list for colon: SEER Coding & Staging Manual 2018 Appendix C Coding Guidelines for colon. Different priorities depending on whether pt had resection or polypectomy w/o resection. https://seer.cancer.gov/manuals/2018/AppendixC/Coding_Guidelines_Colon_2018.pdf  

If resected: Op report > path > imaging. If polypectomy/excision w/o resection: endoscopy > path
________________________________________________________________
Q: please explain the grade post-therapy.  I thought rules state there must be a resection in order to code this grade
A: In case number 1, the patient had neoadjuvant therapy followed by a TME. A TME would include a removal of the primary tumor. If there was a total response to the chemo, then a TME would include the tissue where the tumor had been.
________________________________________________________________


Q:  Case 1: why isn’t clinical tumor 5.5cm from rectal exam instead of 4.8cm from us? 
A:  I found the highlighted statement below difficult to understand so I contacted SEER and CoC and they agree that a tumor size from imaging takes precedence over a tumor size from physical exam. The correct Tumor Size clinical value for Case 1 should be 048.

SEER stated the priority order for coding Tumor Size Clinical is as follows:
The priority would be as follows.
1. Size from bx/operative rpt
1. Imaging, radiography
1. Physical exam 


“4. Priority of imaging/radiographic techniques: Information on size from imaging/radiographic techniques can be used to code size when there is no more specific size information from a pathology or operative report, but it should be taken as low priority, over a physical exam.”

[bookmark: _GoBack](from page 175 of STORE Manual, effective for cases dx’d Jan 1, 2018)
________________________________________________________________
Q:  What do we when the pathologist states 1 node with micromets? AJCC stays micromets may be designated as N1mi, it may be better to consider these as standard positive nodes... so do we consider N1? 
A:  See the post below from the CAnswer forum.  If micromets is found in a single lymph node, then pN1a would be the appropriate code. pN1mi is not a valid value for colon. 
________________________________________________________________
Q: For scenario #1 EOD primary tumor, why is it not 400?  The 2/5/18 US before neoadjuvant tx said extension into perirectal fat?
A:  Case scenario 1 EOD primary tumor should be 400-extent to perirectal fat per 2/5/18 ultrasound EOD manual primary tumor instruction #4 - if pt receives neoadjuvant, code clinical info if that is furthest extension documented.
________________________________________________________________
Q: For case 1 - could you not code EOD Primary tumor to 400 - as you have statement both clin/path as invades to non-peritonealized pericolic fat
A:  yes.  Code 400 is correct.
________________________________________________________________
Q:  Case 1 - can you also explain again why nodes for clinical are N0 - rather than NX? 
A:  The EUS stated there were no positive nodes. I felt that was good enough to assign a clinical N0.
________________________________________________________________
Q:  Regarding MSI: EOD data states if done by immunology code 9. Our pathology reports usually state MMR by IHC. I am understanding this to mean by immunology. Is that correct? 
A:  that was incorrect. The statement was corrected in the last update.
________________________________________________________________
Q: for surgery code on Case #2 - could 41 be used since terminal ileum is small bowel
A: I had the same question and the answer is code 40 is appropriate. I found a post on the Canswer forum. Also, the SEER manual further clarifies this issue. Per the SEER manual code 40 includes removal of a short portion of the distal ileum.

http://cancerbulletin.facs.org/forums/forum/fords-national-cancer-data-base/fords/first-course-of-treatment/surgery/1445-hemicolectomy-code-40-vs-code-41 

______________________________________________________________
Q: case scenario 3 op note states polyp in descending colon, but path states ascending colon. Op note should take priority
A:  Those statements came from a real case! Note that the surgeon refers to it as a descending colon primary.
________________________________________________________________
Q: Is there a typo in the distance for case #3? 40 cm from anus for ascending colon? Colonoscopy procedure reads descending colon. 
A:  That is what was documented in the case. We go with the statement from the surgeon. We followed up with the physician and they said the primary was in the descending colon.
______________________________________________________________
Q: for Case #3, AJCC pathological thought could use cN0 & stage group 1 since polypectomy does not require node excision
A:  I am not aware of an exception for pathological staging.
________________________________________________________________
Q: Currently, due to our software updates for 2018, we are unable to ck our edits.  Where can we find, what needs to be filled in, in order to poss clear all edits? (Such as the info you gave us to clear radiation edits).
A: It is documented in the edit description. I’ll work on a document outlining what can be left blank and still pass edits. I’ll try to include it in next month’s boot camp webinar.
______________________________________________________________
Q: About the question about MSI & immunology coding 9 - that was in v1.3, it has been updated in v1.4
A: Thank you!
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